2026/06/17 07:03

1/2 spare_parts_list

Spare part list

Here you can find the exploded views of the robot, if you need a spare part for the robot just press on
the links below an make your way to find what you need

—

) @OWE ©® ®

Item Number Parts number Description Quantity
1 “Evo Cleaner” 1
2 1409221 |Plate 2
3 909209 Gas spring 1
4 Pin 1
5 901094 Sealing 1
6 401060 Stop washer 1
7 1109525 |Sensor 1
8 409230 Segment 1

Envirologic Support Wiki - https://wiki.envirologic.se/


https://wiki.envirologic.se/doku.php/cleaner

Last update: 2020/05/27 08:07

spare_parts_list https://wiki.envirologic.se/doku.php/spare_parts_list?rev=1590592028

Item Number Parts number Description Quantity
9 409230 Plate 1
10 Hose reel complete 1
11 409220 Front plate 1
12 409231 Plate 1
13 941062 Screw M5 x 25 4
14 941032 Nut M5 4
15 941087 Washer M5 8
16 1101222  |Junction box 1
17 Chassi

9 |Manipulator 901125 |1

8 |Button joystick [901165 |3

7 |Support 901126 |1

6 |Protection hose|981043 |1

5 |End sleve 981042 (12

4 |Cable gland 981036 |1

3 |Nut M16 981033 |1

2 |Seal cap 984005 |3

16|Switch block  |907066 |2

15|Connector 901110 |1

14|End sleve 987073 |3

13|Lid 981030 |1

12|Cable RK 0,75 (45521 |4

11/Shrink hose 45519 |1

10/Cable 6 m 11050111

1 Box 981030 |[1

From:

https://wiki.envirologic.se/ - Envirologic Support Wiki

Permanent link:

https://wiki.envirologic.se/doku.php/spare_parts_list?rev=1590592028

Last update: 2020/05/27 08:07

https://wiki.envirologic.se/

Printed on 2026/06/17 07:03


https://wiki.envirologic.se/doku.php/hose_reel_complete
https://wiki.envirologic.se/doku.php/chassi
https://wiki.envirologic.se/
https://wiki.envirologic.se/doku.php/spare_parts_list?rev=1590592028

	Spare part list

